
Clinical diagnosis of tonsillitis 
Blood tests: FBC, U&E, LFT, 
Monospot 
IV access as unable to eat and drink 

Immunocompromised? Diabetic? 
Severe dehydration or septic shock? 

YES 

NO 

Stridor/Stertor? Unable to swallow saliva? 
Pain out of proportion to clinical findings? 
(Exclude Supraglottitis or Epiglottitis) 

NO 

Best medical management: 
1. Corticosteroid 
• IV/PO Dexamethasone 6.6mg – 

immediately 
 

2. Antibiotic 
• IV Benzylpenicillin 1.2g QDS 
• (IV Clarithromycin 500mg BD if allergic) 
• Add IV Metronidazole 500mg TDS 
• (if treated in community or quinsy) 

 

 
3. Analgesia 
• IV Paracetamol 1g 
• PO Codeine 60mg 
• PO Ibuprofen 400mg 
• (or PR Diclofenac 75mg) 
• Benzydamine (Difflam) spray 

 
4. Fluids 
• IV Hartmann's 500 – 1000ml  

YES 

Flexible 
Laryngoscop
y required. 
Examination 
normal? 

YES NO 

Alternate diagnosis 
sought 
Urgent senior 
review 
Patient not suitable 
for this protocol 

Tonsillitis and Quinsy Discharge Pathway 
Department of ENT 

Reassess after 4 hours: Systemically stable? Can pt swallow oral medication? 

NO 

YES 

Admit: 
1. IV Dexamethasone 3.3mg IV TDS for 24-48 hours 
2. IV Benzylpenicillin 1.2g QDS (or Clarithromycin) 
3. +/- IV Metronidazole 500mg TDS 
4. IV Paracetamol 1g QDS 
5. Codeine 30-60mg QDS 
6. Ibuprofen 400 mg PO TDS 
7. Benzydamine (Difflam) Spray QDS/PRN 
8. IV Fluid – Hartmann's - maintenance fluid  
9. +/- Sliding scale as required (poorly controlled DM) 
10. Home when able to swallow food and medication 

Discharge: 
1. PO Penicillin V 500mg QDS for 1 week (or 

Clarithromycin 500mg BD if pencillin allergic)  
2. +/- PO Metronidazole 400mg TDS for 1 week  
 
1. Dispersible Co-Codamol QDS 
2. Ibuprofen 400 mg PO TDS 
3. Benzydamine (Difflam) Spray 

 
4. Issue with information leaflet 
5. Advise to attend GP or A&E if symptoms worsen 

This protocol does not replace clinical judgement. Discuss patient with senior (SpR) on admission/prior to discharge. 

Protocol by: Edwards DR, Natarajan R, Elhassan HA. Approved by departmental governance meeting: October 2015 
Adapted from: ‘Implementation of an evidence-based acute tonsillitis protocol: our experience in one hundred and twenty-six patients’, Bird JH et al, Clin Otolaryngol 2013 

Reassess after 4 hours. Can pt swallow? 

NO 

Clinical diagnosis of quinsy 
IV access as unable to eat and drink 
Blood tests: FBC and U&E 

Three pass 
attempted 
aspiration 


